



TEST REPORT

AMERICAS INTERNATIONAL CONSULTANTS,
INC
1590 KELLOGG BAY RD
VERGENNES VT 05491

ATTN: ROBERT W. HARDY/ NATHAN AYER

LAB NO.: (6509)041-0129
FORM NO.: Not Listed
DATE IN: February 10, 2009
MODIFIED DATE IN: April 13, 2009
DATE OUT: April 20, 2009
DIVISION: Not Listed
DEPARTMENT: Not Listed
CATEGORY: Not Listed
BUYER: Not Listed
NO. OF WORKING DAYS: 5
PAGE: PAGE 1 OF 3

OVERALL RATING	
PASS	_____ X _____
FAIL	_____
DATA	_____

Vendor:	Americas International Consultants, Inc	Agent:	Not Listed
Fabric Supplier/Mill:	Not Listed	Factory/Manufacturer:	Michell
P.O. No.:	LAT15	SKU/Style No.:	XP333/Lat15
Sample Description:	Knit Of Baby Alpaca/ Silk Face And Protex/ Xstatic, Cotton, Polyester, Xstatic Yarn	Style Description:	Not Listed
Color:	Not Listed (Grey, Maroon)	Country of Origin:	Peru
Claimed Fabric Weight:	Not Listed	Claimed Fabric Count:	Not Listed
Yarn Size:	Not Listed	Submitted Size:	Sewn In Tag: XXL
Size Range:	Not Listed	FPU No.:	Not Listed
GPU No.:	Not Listed	End Use:	Sports Base Layer

Product Category:	Garment
Test Requested:	Wearing Apparel Flammability Test Only
Previous Report No.:	Not Listed

Bureau Veritas
Consumer Products Services, Inc.
350 Myles Standish Blvd.,
Taunton, MA 02780 USA
508-844-2700 Fax 508-844-2869
website: cps.bureauveritas.com

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at <http://www.cps.bureauveritas.com> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.



Submitted Fiber Content:	Request Form: Face: 70% Baby Alpaca, 30% Silk= 40% of Textile Interior: 73% Protex M (Modacrylic, /Kanecaron,) 14% Cotton, 8% Polyester, 5% Xstatic Yarn = 60% of Textile Sewn In Tag: 25% Baby Alpaca, 10% Silk, 7% X-static ®, 58% Coolplus II
Actual Fiber Content:	Not Requested
Suggested Fiber Content:	Not Applicable
Submitted Care Instruction(s):	Sewn In Tag: Dryclean or Hand Wash Cold, Lay Flat to Dry, Do Not Bleach

TEST PROPERTY	PASS	FAIL	DATA
WEARING APPAREL FLAMMABILITY	X		

Client Specialist
Tina Georgeakakis

For any questions please contact Debby Pereira,
Debby.Pereira@us.bureauveritas.com
1-508-844-2744

For any **Technical** questions please contact:
Cathy Rodrigues
508-844-2742
cathy.rodrigues@us.bureauveritas.com



TEST RESULTS:

Wearing Apparel Flammability
Title 16 CFR 1610

Results reported in seconds

Fabric Surface: Plain

ORIGINAL			REFURBISHED		
<u>Time of Flame Spread (sec.)</u>	<u>Burn Code</u>		<u>Time of Flame Spread (sec.)</u>	<u>Burn Code</u>	
<u>1 Second Impingement</u>			<u>1 Second Impingement</u>		
1. -	1. DNI		1. -	1. DNI	
2. -	2. DNI		2. -	2. DNI	
3. -	3. DNI		3. -	3. DNI	
4. -	4. DNI		4. -	4. DNI	
5. -	5. DNI		5. -	5. DNI	
AVG: -	Seconds for -	Specimen	AVG: -	Seconds for -	Specimen

Rating: Class I

Classification: Class I, Normal Flammability, Plain surface

Explanation of Flammability Results:
DNI Did not ignite

Fabric Surface: Plain

ORIGINAL			REFURBISHED		
<u>Time of Flame Spread (sec.)</u>	<u>Burn Code</u>		<u>Time of Flame Spread (sec.)</u>	<u>Burn Code</u>	
<u>1 Second Impingement</u>			<u>1 Second Impingement</u>		
1. - (Length)	1. DNI		1. - (Length)	1. DNI	
2. - (Length)	2. DNI		2. - (Length)	2. DNI	
3. - (Length)	3. DNI		3. - (Length)	3. DNI	
4. - (Width)	4. DNI		4. - (Width)	4. DNI	
5. - (Width)	5. DNI		5. - (Width)	5. DNI	
AVG: -	Seconds for -	Specimen	AVG: -	Seconds for -	Specimen

Rating: *Data Only

*Results Reported in Data Only Due to Lack of Material.